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H6909 Permaline Top data sheet

LRV Test Results

Material/Colour Av. LRV Range

H6909 (Transparent) 66.32 47.73

The test procedure follows Lucideon In House Test Method WW22, and complies with the requirements of
BS.8493:2008+A1:2010.

All the above data is for reference only.
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